
The Town of Kirkland Lake 

OPERATIONAL PLAN 
for the Kirkland Lake Drinking Water System 
(Lionel Sherratt Water Filtration Plant and the Kirkland Lake Distribution System) 

Updated: March 1, 2023 

This Operational Plan is designed for the exclusive use of the system(s) specified in this Operational Plan.  

This Operational Plan has been developed with OCWA’s operating practices in mind and utilizing OCWA personnel to implement it. 

Any use which a third party makes of this Operational Plan, or any part thereof, or any reliance on or decisions made based on 
information within it, is the responsibility of such third parties.  OCWA accepts no responsibility for damages, if any, suffered by any 
[...]
Kirkland Lake and consists of a Class 3 conventional design water treatment plant (the 
Lionel Sherratt water treatment plant) and a Class 2 water distribution system.  The 
Ontario Clean Water Agency (OCWA) is designated as the Overall Responsible 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Kirkland Lake Drinking Water System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2023-03-01 
7 
2 of 10 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: A. Danis, Sr. Operations Manager 

 

 
 

Operator for both the water treatment and water distribution facilities.  Certified 
municipal operators  assist OCWA by performing routine maintenance, check and 
repairs of the distribution system. 

The Kirkland Lake Drinking Water System has an approved rated capacity of 22,500 
m3/day and provides a potable water supply to the Town of Kirkland Lake which 
includes the communities of Chaput Hughes and Swastika 
 

3.2 Source Water 
 

 

 

 
 
 

Raw Water Supply 

The Lionel Sherratt water plant draws raw water from Gull Lake through a 146 m long, 
710 mm diameter intake pipe. The pipe terminates in an intake chamber located 
approximately 10 m from the lake shoreline.  A 750 mm diameter, 17 m long pipe 
connects the intake chamber and the water plant.   

A traveling water screen is installed immediately inside the plant. The screen removes 
large floating debris from the water prior to treatment. The provision for a manual 
screen is immediately downstream from the traveling screen and offers back up 
screening in the event the traveling screen is out of service. The back-up screen 
consists of guide channels embedded in the walls of the wet well and several sections 
of screen frames.  Following the screening, the raw water can be disinfected (pre-
chlorination) prior to entering the wet well of the Low Lift Pumping Station.  The raw 
water is also injected with soda ash, usually during the winter months to stabilize the 
water and aid in the coagulation and flocculation process which helps reduce the 
amount of iron and manganese passing through the process and into the distribution 
system.  Soda ash is injected prior to the mechanical bar screen and operates pace-to-
flow.   
 
A chlorine dioxide pilot trial was implemented at the Lionel Sherratt water treatment 
plant in January 2018 to help reduce the amount of iron and manganese in the finished 
water leaving the plant.  The process was permanently implemented in January 2019.  
Chlorine dioxide is injected into the bottom of the raw water wet well following the 
mechanical screens. It is flow paced to the raw water flow meter which is located on 
the common raw water header.  Chlorine dioxide is generated and stored on site using 
a vendor supplied package generator system.  The generator uses chlorine gas, which 
already exists on-site and 25% sodium chlorite solution which is stored in two (2) 1500 
US gallon bulk tanks as feed chemicals which are drawn under partial vacuum into the 
generator.  The generator is called to start on a low level signal in the day tank.  The 
generator also uses a finished water supply line and a finished water booster pump to 
boost water pressure to a minimum of 60 psi.  Upon fault condition, the generator will 
shut down. 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Kirkland Lake Drinking Water System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2023-03-01 
7 
3 of 10 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: A. Danis, Sr. Operations Manager 

 

 
 

General Characteristics 
 

 

The raw water source for the treatment plant is Gull Lake. Gull Lake water is typically 
very low in turbidity (<2 NTU), hardness and alkalinity but moderate in colour, and 
slightly basic. Temperature fluctuates significantly throughout the seasons ranging from 
approximately 4 Celsius in the winter to as high as 23 Celsius during the summer. 
Chemical and bacteriological analysis of the raw water indicates a source of good 
quality. The local Board of Health, through a provincial Order-In-Council dated Feb. 6th  
1934 and The Township of Teck Act 1938, is responsible for the administration of the 
sanitary control for the public water supply of the Town as sourced from: Gull Lake and 
the drainage area of Gull, McTavish and Victoria Lakes. The Township of Teck Act 2(1) 
provides the town with power to control sanitation of this watershed, “The corporation 
may, with the approval of the department of Health for Ontario, by by-law control and 
regulate the sanitation of that area…”. 

  Gull Lake:  Raw Water Characteristics (based on average data from 2017 to 2022) 

Characteristic Average 
2017 2018 2019 2020 2021 2022 

E. coli (CFU/100 mL) < 2.4 < 2.4 < 2.5 < 9.26 < 3.78 < 4.16 

Total Coliforms (CFU/100 mL) < 14 < 34 < 53 55 < 122 < 23 

Turbidity (NTU) 0.76 1.85 1.16 1.59 2.00 1.29 

pH 6.74 7.10 7.05 6.87 7.39 7.40 

Apparent Colour (ACU) 24 36 33 37 36 33 

Temperature (oC) 11.3 12.9 11.0 10.3 10.8 13.4 

Iron (mg/L) < 0.033 0.160 0.160 < 0.135 < 0.092 0.108 

Manganese (mg/L) 0.051 0.080 0.061 0.298 0.087 0.079 

Sodium (mg/L) - - 13.0 14.0 19.1 50.7 
Note:  “<” denotes less than the laboratory detection limit (MDL) 

 

 
Common Fluctuations   

Seasonal changes in raw water temperatures cause vertical turnover of the lake water 
during spring and fall. Turnover typically takes place over a relatively short duration (~2 
– 7 days). During this period, settled solids from the lakebed are re-suspended 
resulting in increased raw water turbidity. Operators make appropriate plant 
adjustments to treat the elevated levels of turbidity experienced during turnover events. 
 
Changes in water temperature will also impact treatment process performance 
(settling, disinfection).  Warmer temperatures can result in algae blooms and the 
presence of cyanobacteria.  A sampling program for microcystins is initiated from June 
to October each year. Colder winter temperatures may result in an increase of colour 
complaints.  Optimal treatment requires timely adjustments to treatment chemical 



 

 

 

 

 

      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Kirkland Lake Drinking Water System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2023-03-01 
7 
4 of 10 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: A. Danis, Sr. Operations Manager 

 

 
 

dosages (chlorine dioxide, disinfectants and coagulants) in response to temperature 
fluctuations. 
 
High levels of iron and manganese occur in the raw water during the winter months 
when the lake is frozen over.  The dissolved oxygen levels drop in the lake when ice 
cover forms over the surface, resulting in dissolution of iron and manganese into the 
source water.  The iron and manganese then pass through the treatment processes 
and precipitates out in the distribution system causing a high number of discoloured 
water complaints.  The addition of soda ash and the implementation of a chlorine 
dioxide system are methods being used to help resolve this issue and reduce 
complaints. 
 

 

 

 

Threats 

Potential sources of raw water contamination include potential spills from adjacent train 
tracks and highway.  Biological contamination from wildlife (eg. beavers) and harmful 
algae blooms may also be a potential risk. 

Human activity including recreational is limited to help ensure the safety of the water 
source. 

Operational Challenges 

Operational challenges include seasonal/weather lake fluctuations such as thermal 
turnover and ice cover.  Proper operation of the treatment processes help to meet the 
challenges of natural lake fluctuations. 

3.3 Treatment System Description 

Water Treatment 

1.  Coagulation / Flocculation / Sedimentation 

The Low Lift Pumping Station (LLPS), equipped with five pumps, transfers water from 
the wet well (where water level corresponds to the water level in the lake) to the 
treatment processes. The raw water is continuously monitored by a 12” magnetic flow 
meter and flows by gravity through the treatment processes. 

The first step of water treatment is coagulation; a process of destabilization and initial 
aggregation of colloidal and finely divided suspended matter by the addition of a floc-
forming chemical.  Raw water enters the treatment stage through an inlet chamber. 
Just prior to entering the chamber, a chemical coagulant, aluminum sulfate (alum), is 
injected into raw water and is rapidly agitated with a flash mixer. 

The mixture then overflows into three (3) contact compartments – one per pre-
treatment unit.  In the compartments, the mixing weirs gently turn the mixture in order 



      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Kirkland Lake Drinking Water System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2023-03-01 
7 
5 of 10 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: A. Danis, Sr. Operations Manager 

 

 
 

to promote coagulation. Just prior to leaving the mixing chambers, a flocculant aid, 
FloPam – an inorganic polymer, is added. 

Flocculation in water treatment is agglomeration of colloidal and finely divided 
suspended matter after coagulation by gentle agitation by either mechanical or 
hydraulic means, sometimes with an aid of chemical flocculant. 

The mixture enters the bottom distribution piping of each Degremont Ultra-Pulsator 
clarifier via vacuum chambers. The vacuum in the chambers is created by the vacuum 
pumps, one per chamber. The purpose of the vacuum chambers is to create gentle 
movement of the sludge blanket in the clarifier for both flocculation and sludge removal. 

Sedimentation is the process of subsidence and deposition of suspended matter, 
carried by water or other liquids, by gravity. It is usually accomplished by reducing the 
velocity of the liquid to below the point at which it can transport the suspended material 
or floc. 

The flow is distributed equally over the full area of the clarifiers through the distribution 
pipes in the bottom of the unit. The flow percolates through the sludge blanket. Upon 
exiting the sludge blanket, the water flows through a plate settler and then the tube 
settler. Clarified water is gathered by the collection pipes at the top of the units and 
transferred to channels that lead to the filters. 

      

 

2.  Filtration 

Filtration is the process of passing a liquid through a filtering medium (consisting of 
granular material, sand and anthracite) for the removal of suspended or colloidal 
matter. 

There are four (4) dual media filters at the plant. Each filter is approximately 6.4 m x 4.3 
m x 3m deep and rated to operate at a maximum rise rate of 9.0 m/hr or a maximum 
flow rate of 65.0 L/sec. The filter media consists of 450 mm of anthracite underlain by a 
300 mm layer of silica sand. A concrete underdrain slab outfitted with strainer nozzles 
supports the filter media. During normal operation, the water flows into the filter from 
the filter channel via an inlet sluice gate and travels through the media in a downward 
pattern. The filtered water is collected in the underdrain area and transported by pipes 
to the clearwell, located under the ground slab of the plant. The flow through each filter 
is measured by individual flow meters and is controlled by dedicated filter control 
valves. A headloss indicator monitors the filter media condition. The filtrate quality is 
continuously monitored by individual turbidimeters, and a particle analyzer. 

3.  Disinfection (Chlorination) 

Filtered water is disinfected following filtration. Chlorine solution is diffused into the 
water stream in the clearwell of the treatment building. The diffuser and a series of 
baffles promote complete mixing of chlorine with water. The chlorine solution is 
prepared on-site by mixing chlorine gas with water. A chlorinator controls the chlorine 
gas feed rate. There are two (2) chlorinators installed at the plant; one serves as a duty 



 

      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Kirkland Lake Drinking Water System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2023-03-01 
7 
6 of 10 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: A. Danis, Sr. Operations Manager 

 

 
 

pre-chlorinator while the second is a duty post-chlorinator. Chlorine gas is mixed with 
water in the ejectors and is sent to diffusers as a chlorine solution. SCADA monitors 
the chlorinators which will generate alarms upon high and low vacuum levels or 
abnormal chlorine levels. Each chlorinator is rated to supply 67.0 kg per day of chlorine 
gas which, based on the plant rated capacity, equals to the maximum chlorine feed rate 
of up to 3.0 mg/L (3.0 ppm or parts per million) at each location. The gas is withdrawn 
at any given time from only one of the two one tonne cylinders that are located on the 
monitored weigh scale. The chlorine feed system will switch automatically to another 
cylinder when pressure in the duty cylinder drops below the pre-set value. If both 
cylinders approach low levels, SCADA will alarm the operator. 

4.  pH Adjustment 

The pH adjustment process uses 40% sodium hydroxide (NaOH) to restore treated 
water to a neutral pH.  Two metering pumps (1 duty and 1 standby) feed the NaOH to 
the clearwell of the treatment building at the point of exit to the pumping building.  At 
this point, the treated water is continuously monitored for pH, free chlorine residual, 
flow and pressure before being pumped by four high lift pumps to the distribution 
system.   

 

 
 
 

 
 

Process Waste Residuals Management 

Filter backwash water and withdrawn sludge from the sedimentation tanks are directed 
to two wastewater tanks. The capacity of each tank is approximately 900 m³. 
Wastewater is discharged to the sanitary sewer system.  

  

 

 Control System 

 Control System Supervisory Control and Data Acquisition (SCADA) is the method of 
control implemented for the Kirkland Lake Water Treatment System. All analyzing, 
monitoring and control module equipment information is routed through the SCADA 
system for operator monitoring and control. Control of equipment can be accomplished  
locally using the SCADA computer located at the Lionel Sherratt water treatment plant or 
remotely using operator computers and cell phones. Alarm capability and set point 
adjustment along with trend monitoring are also available through SCADA system 
controls. 
 
Emergency Power 

A 500 kW standby diesel generator equipped with an automatic transfer switch supplies 
power for essential plant operations during a power outage.  Diesel fuel is stored in an 
underground fuel storage tank with an approximate volume of 4000 imperial gallons and 
in-plant fuel day tank with an approximate volume of 44.5 imperial gallons.  



 

 

 

      Ontario Clean Water Agency 

OPERATIONAL PLAN 
Kirkland Lake Drinking Water System 

QEMS Proc.: 
Rev Date: 
Rev No: 
Pages: 

OP-06 
2023-03-01 
7 
7 of 10 

DRINKING WATER SYSTEM 
Reviewed by: I. Bruneau, PCT Approved by: A. Danis, Sr. Operations Manager 

 

 
 

3.4 Treatment System Process Flow Diagram 
 

 

 

 

Refer to Figure 1 on page 8. 
3.5 Description of the Distribution System Components 

The Kirkland Lake Drinking Water System is classified as a Large Municipal 
Residential Drinking Water System and provides water to approximately 9000 residents 
through 2740 residential service connections. Distribution piping typically ranges in size 
from 150 mm to 250 mm, and may consist of cast iron, ductile iron, or PVC, depending 
on the location and date of installation. Typical system pressure ranges from 55 P.S.I. 
to 70 P.S.I. The standpipe provides for storage for approximately 7,115 m³ of water, 
helps stabilize water pressure in the distribution system and provides extra water in the 
case of an emergency. To ensure optimum chlorine residual in the distribution system 
there are two chlorine booster stations, one at the Chaput Hughes Water Control 